
REF NO. PART NO. DESCRIPTION SPECIFI-
CATION(mm) Q'TY REF NO. PART NO. DESCRIPTION SPECIFI-

CATION(mm) Q'TY

1 000001 Nut
Torque:120N.M M18x1.5 3 26 000026 Lock Washer 16 4

2 000002  Flat Washer 18 3 27 000027 Nut M16 4

000303 3'  350X50X6 3 28 000028 Gearbox 1

000403 4'  405X50X6 3 29 000029 Safety Guard 1

000503 5'  505X50X6 3 000430 4'-34'' 1

000603 6'  610X60X6 3 000530 5'-37'' 1

4 000004 Blade Spindle Shaft Φ25x205 3 000630 6'-42'' 1

5 000005 Round End Key 8x7x30 3 31 000031 Bolt M12x130 5

6 000006 Dust Cap 3 32 000032 Wheel Φ210x80 4

7 000007 Bolt M10x30 17 33 000033 Lock Nut M12 8

8 000008 Bearing Hub I.D.52x105 3 34 000034 Wheel Yoke Φ13 Hole
Φ25 Shaft 4

9 000009 Grease Nipple M8x1 7 35 000035 Lock Pin Φ8 4

10 000010 Steel Sleeve O.D.32x74.5 3 000436 4' 2

11 000011 Bearing 6205RS 6 000536 5' 2

12 000012  Flat Washer I.D.26x3 6 000636 6' 2

13 000513 Joint Plate 16mm 2 37 000037 Height Adjusting Spacer I.D.26
Size:6/12/24/39 4

000414 4': 27 38 000038 Slotted Nut M24 1

000514 5': 28 39 000039 Cotter Pin 5x50 1

000614 6': 29 000440 4' 1

000415 4': 27 000540 5' 1

000515 5': 28 000640 6' 1

000615 6': 29 41 000041 Hair Pin Φ3 6

000416 4': 27 42 000042 Pin Φ19 2

000516 5': 28 43 000043 Bolt M12x85 8

000616 6': 29 000444 4'-Left&Right 2

000417 4':Φ110 1 000544 5'-Left&Right 2

000517 5':Φ110 1 000644 6'-Left&Right 2

000617 6':Φ140 1 45 000045 Bolt M8x15 6

18 000018 Nut
Torque:30N.M M24x1.5 3 000446 4': 17

000419 4':Φ110 2 000546 5': 24

000519 5':Φ110 2 000646 6': 35

000619 6':Φ140 2 47 000047 Bolt M6x25 2

000420 4'  B1372 2 000448 4' 1

000520 5'  B1575 2 000548 5' 1

000620 6'  B1880 2 000648 6' 1

000421 4':Φ230 1 000449 4':Φ12x535 1

000521 5':Φ199 1 000549 5':Φ12x750 1

000621 6':Φ199 1 000649 6':Φ12x1080 1

000422 4' 1 50 000050 Lock Nut M6 2

000522 5' 1 51 000051 Flat Washer 8 6

000622 6' 1 000452 4' 2

23 000023 Adjusting Bolt M10x80 1 000552 5' 2

24 000024 Sliding Plate 1 000652 6' 2

25 000025  Flat Washer 16 4 53 000053 Front Brace 2

Formed Axle

30

52

36

PTO

Finishing Mower Parts List

Φ6

Deflector

Chain Rod

Rear Brace

Chain

Blade

 Flat Washer 10

Lock Washer 10

Nut
Torque:30N.M M10

Double Pulley

Single Pulley

V-Belt

Main Input Pulley

Gearbox Rest

40

44

46

48

49

Belt Guard

Main Deck

15

16

17

19

20

21

22

3

14

-19-



54 000054 Spacer I.D.17x72 1 000562 5': 7

55 000055 Upper Hitch 1 000662 6': 8

56 000056 Pin Φ19 1 63 000063 Lock Washer 8 6

57 000057 Flat Washer 12 1 64 000064 Flat Washer Φ8 4

58 000058 Lock Washer 12 1 65 000065 Bolt M8x12 4

59 000059 Nut M12 5 66 000066 Flat Washer I.D.33x5 1

60 000060 Gearbox Key 10x35x8 1 34-1 000067 Wheel Axle Sleeve I.D.26x24 8

61 000061 Lock Washer 18 3 34-2 000068 Wheel Alxe O.D.25xI.D.13x102 4

62 000462 Bolt M10x25 4': 6 69 000071 Flat Washer Φ24 1

Finishing Mower Parts List Continued

62 Bolt M10x25

-20-




